
MATERIAL TEST REPORT

Gallery: #S11 -111, Al Quoz Logistic Park, Al Quoz 2nd, Dubai, U.A.E.

Factory: #A76/A89, Al Jazeera Al Hamra Free Zone, R.A.K, UAE.

Email: contact@metalfabrik.ae

Application Indoor

Material MILD STEEL

Finish Name APPLIED BRASS

Finish Code BR-04 

Covered Outdoor Exposed Outdoor Seaside

-

TEST

-

RANGE RESULT

-

METHOD

-

BOND TEST

-

2 - 3 N/mm2

-

3.2

-

Bond strength is a measure of the adhesive strength of a coating to its 

substrate by adhering a metal dolly to the surface of the test panel to be 

tested and pulling the dolly away from the surface, perpendicular to the 

surface by using a pull off apparatus.

-

SCRATCH RESISTENCE TEST

-

1300 g - 1500 g

-

1700 g

-

�cratch test is conducted to determine the resistance of the coating to 

penetration by scratching with a scratch stylus loaded with 1�00g of load.

-

SALT SPRA� TEST

-

200 - 300 hours

-

300#

-

�alt spray testing is an accelerated corrosion test that produces a 

corrosive attac2 to coated samples in order to evaluate the suitability,

of the coating when e(posed to salt spray for 500 hours.

-

MEATHER RESISTENCE TEST

-

200 - 300 hours

-

300#

-

g^ aesistance is a accelerated weathering test conducted on coating 

material to determine its ability to withstand the effect of sun light when 

e(posed to radiation for 500 hours.

TEST RANGE METHOD

BOND TEST

-

2 - 3 N/mm2 3.2

Bond strength is a measure of the adhesive strength of a coating to its 

substrate by adhering a metal dolly to the surface of the test panel to be 

tested and pulling the dolly away from the surface, perpendicular to the 

surface by using a pull off apparatus.

SCRATCH RESISTENCE TEST

-

1300 g - 1500 g 1700 g
�cratch test is conducted to determine the resistance of the coating to 

penetration by scratching with a scratch stylus loaded with 1�00g of load.

SALT SPRA� TEST

-

200 - 300 hours 300#

�alt spray testing is an accelerated corrosion test that produces a 

corrosive attac2 to coated samples in order to evaluate the suitability,

of the coating when e(posed to salt spray for 500 hours.

MEATHER RESISTENCE TEST

-

200 - 300 hours 300#

g^ aesistance is a accelerated weathering test conducted on coating 

material to determine its ability to withstand the effect of sun light when 

e(posed to radiation for 500 hours.

Protectiãe Coating Thickness ö0 - õ0 òicrons

Conclusion � 

�pplied Brass finish on MILD STEEL is suitable for Indoor usage as it has passed all tests and results are within the 

permissable range.

Disclaimer : E All te;t; are conLJcteL at NoGt. certi?eL laboratory in t<e UAE on ;imilar ?ni;<e; / e=JiGalent 8roce;;e;.H
E All te;t; are in com8liance 7it< 6YK/6E@ 57321 : 2337 ;tanLarL; to en;Jre =Jality 8roLJct . te;tinN / calibration ;erGice;B
E @olor FaLinN  / 6nterior 3/1, in Myear; . @oGereL EXterior 1 / 7, in 2 year;. EX8o;eL EXterior 1 / 53, in 2 year;. Yea;iLe 1 / 51, in 2 year;.

Certiied ey Metal Fabrik :



MATERIAL TEST REPORT

Gallery: #S11 -111, Al Quoz Logistic Park, Al Quoz 2nd, Dubai, U.A.E.

Factory: #A76/A89, Al Jazeera Al Hamra Free Zone, R.A.K, UAE.

Email: contact@metalfabrik.ae

Application Indoor

Material CORTEN STEEL

Finish Name APPLIED BRASS

Finish Code BR-04

Covered Outdoor Exposed Outdoor Seaside

Protective Coating Thickness 90+ Microns

TEST

-

RANGE RESULT METHOD

BOND TEST

-

2 - 3 N/mm2 3.2

Bond strength is a measure of the adhesive strength of a coating to its 

substrate by adhering a metal dolly to the surface of the test panel to be 

tested and pulling the dolly away from the surface, perpendicular to the 

surface by using a pull off apparatus.

SCRATCH RESISTENCE TEST

-

�300 g - ��00 g ��00 g
�cratch test is conducted to determine the resistance of the coating to 

penetration by scratching with a scratch stylus loaded with ��00g of load.

SALT SPRA* TEST

-

300 - 400 hours 400+

�alt spray testing is an accelerated corrosion test that produces a 

corrosive attacH to coated samples in order to evaluate the suitabilityB

of the coating when e>posed to salt spray for �00 hours.

cEATHER RESISTENCE TEST

-

300 - 400 hours 400+

�~ �esistance is a accelerated weathering test conducted on coating 

material to determine its ability to withstand the effect of sun light when 

e>posed to radiation for �00 hours.

Disclaimer : ¦ All te�t� are con­«cte­ at ¯o¨t. certi e­ laboratory in t�e UAE on �imilar  ni��e� / e�«i¨alent �roce��e�.©
¦ All te�t� are in com�liance �it� �º¬/�E¡ �7��� : ���7 �tan­ar­� to en�«re �«ality �ro­«ct � te�tin¯ / calibration �er¨ice�£
¦ ¡olor Fa­in¯  � �nterior ���� in ®year� . ¡o¨ere­ E¹terior � � 7� in � year�. E¹�o�e­ E¹terior � � ��� in � year�. ºea�i­e � � ��� in � year�.

CertiÊed Æy Metal Fabrik :

Conclusion Í 

üpplied Brass finish on CORTEN STEEL is suitable for Covered Outdoor usage as it has passed all tests and results are within 

the permissible range.
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ÿ

2�-�3�N/mm2 2

B��d��t�e�gth����a�mea�u�e��f�the�adhe��ve��t�e�gth��f�a���at��g�t���t��

�ub�t�ate�by�adhe���g�a�metal�d�lly�t��the��u�fa�e��f�the�te�t�pa�el�t��be�

te�ted�a�d�pull��g�the�d�lly�away�f��m�the��u�fa�e,�pe�pe�d��ula��t��the�

�u�fa�e�by�u���g�a�pull��ff�appa�atu�.

gCaSîCücaegfgîe÷Cecîegî

ÿ

13���g�-�15���g 16���g
S��at�h�te�t�������du�ted�t��dete�m��e�the��e���ta��e��f�the���at��g�t��

pe�et�at����by����at�h��g�w�th�a����at�h��tylu��l�aded�w�th�18��g��f�l�ad.

VeSîüeacaegfgîe÷Cecîegî

ÿ

5��� 5���

UV�Re���ta��e����a�a��ele�ated�weathe���g�te�t����du�ted������at��g�

mate��al�t��dete�m��e��t��ab�l�ty�t��w�th�ta�d�the�effe�t��f��u��l�ght�whe��

exp��ed�t���ad�at����f���5���h�u��.

COKPNu}MOKc:c

Appl�ed�B�a���f����h����VUUT�����u�table�f���fKQ|rMOrcRKz�COv|r|zcUuQzOOr�u�age�a���t�ha��pa��ed�all�te�t��a�d��e�ult��a�e�w�th���the�

pe�m����ble��a�ge.


